CATALOG NO. G6E3

%cour
mm Parts Catalog

ROTARY MOWER,

DOZ=ER BLADE

ANG DUMP CART

USED ON

. 2110, 2310, 2510 AND 2712

COMPACT TRACTORS

COLT MANUFACTURING COMPANY, INC.

WINNECONNE, WISCONSIN 54986




PARTS CATALOG NO. G6E3

ROTARY MOWER, DOZER BLADE AND DUMP CART

DOZER BLADE SERIAL NUMBER

~ %,
NOTE  There is no serial numberx @@m the dump cart.
DESIGNATIONS)” TRACTOR APPLICATION
XY 2110 | 2310 | 2510 | 2712
ER
38" ROTARY y/g@ X X
44" ROTAR@&WER X X ) 4 X
44" DOZER BLADE X X
50" DOZER BLADE X X
DUMP CART X X X X
\/\ When using this catalog, notice the reference to serial
-~ . umbers of various components note re and listed ir
Serial Numbers {lhe "cfesscriptiz)n"(,‘op)c'. Bi’ refetrsringttg cf]oex*re(?t seriiienum]—
bers, proper parts identification will be assured.
—— R




GENERAL

INFORMATION

iIndexes

Orders
This Parts Catalog is arranged for easy identi- Orders should plainly specify correct part num-
fication of Genuine COLT Service Parts., An alpha- ber, full description, quantity required, machine
betical index is provided at the front of this Catalog model and engine model, machine and engine serial
to locate the major groups or assemblies, A nu- numbers, method of shipment and shipping address.
merical index at the rear of the Catalog gives the

part numbers and the pages on which they are

Changes
described.

. When changes to the machine make it necessary,
Hiustrations revised pages for this book will be issued. The re-
vised pages will be issued with the same page number

as those they replace and the "issue'' number and
date will be advanced.
Reference numbers are

These numbers corres-

All parts are illustrated in "Exploded Views'"
which show the individual parts in their normal re-
lationship to each other,

used in the illustrations. It is imperative tha
pond to those in the '"Reference Number' column

ingerted into their
and are followed by the part number, description and as received. Failure
quantity required.

Indented Description

Indented parts in the descriptive list are a part of the preced

The quantity shown in the 'Number Required'" column is
cept where parts are indented in descriptive list. In this
for the preceding assembly or sub-assembly.

|5|() U' - . A .. . .-
ﬁ 5/5 LVe & o sawA Q |
A 10058 W!lEEL - Steermg ) P N S A o v o e e —_—~

R

C loses U-m“-s“g-w@g REEEEEEES BRI
192- 19 Rorn ........... 5
120- 507 o2 N.C. hex hd, plated + - e e e T 2

13- Gé‘t (ER\\3/8" plated A [ARRARORN ;

o 192- RASSY < e <o e eerersesnt et
A 70056 BTE . o oo em e sttt e 1
g o B e {

13 A A Sbearing .« ose et tiilt T L
R I et ﬁ
15 NSISO {UT - jam 5/8" N.F. hex .... S 1
te 25 e () wasin -pmonae oo :
i’é 219_@ FITTING-lube...--::::”._”_.,,...-......::-.1
‘ 19 A MO QETNER el Loeeeeet LI i
2 A 7:3322 LEVER & BOLT ASSY. .o« c oo v 077100000, ta
21 tz 72017 STUD - adjusting -« « oo == * """ 77700 et
A 72010 NUT - adjusting. - - -~ "7 7° 7 . e 2
A mo PLUG - adjusting - -+« -+ 0771 TT LD
24 A 1B CUP - bearing. . -+« * et OASMITRIP 1
26 A BALL T retamer assem 2 R 8
26 A TS L~ NINER - ball o oveossessnot T
BALL - 5/16" di=

Terms "Right Hand” and "Left Hand”

"Right Hand' and "Left Hand" sides of this machine are determined by standing at the rear of the unit
and facing in the direction of forward travel,




ALPHABETICAL INDEX
MOWER SECTION
Page
2110 2310 2510 2712
38" 44" 38" 44" 44" 44"

Belts,Drive . . . .« o .. ... 9 9 9 9 13 11
Driven . ...cec00eae.. 95 17 5 1 7 7
Blades <« v cvvvneoonsan 5 7 5 17 7 7
7 5 17 { 7

7 5 @ 7

7 5@@ 7 7

7 7

13 11

7 7

Page

@@@ 2110 - 2310 . 2510 - 2712
Blade . @ .............. 15 17

Carriage ......cc00000000 15 17
Edge, Cutting ............. 15 17
SKidS « « v c c v v e vt bt i a e 15 17

DUMP CART SECTION

Page
ALL MODELS
19







REF. PART NO. DESCRIPTION

1 C 10806 GUARD - outboardpulley « « e« cvcv oo eoenansn
2 187- 1014 SCREW - 1/4'" x 1/2'" hex head, self-tapping - - - - - .
3 25- 1112 NUT - 3/4"-16heX « + + ¢t o v eesnoeetaacosacsos
4 C 10904 PULLEY - outboard spindle « -+« cocveeeennnn.
5 C 11512 KEY, Woodruff #11¢ « ¢ + o+ e e v e v et e tnoensnsens
6 C 10822 WASHER - mower spindle « « » =« ¢+ ¢ « o« ce s e e
7 -C 10713 PULLEY - center spindle, 2 groove « =+« + ¢+ 0o 00
8 C 10769 BELT - driven, 3V710 + « ¢+ ¢ s e s e v vt i v cn s annnn
9 C 10788 DECK - mower, 38"« « ¢ st s oveonocnocancsnsas
10 A 170404 DECAL - '"caution-spinning blade' « « ¢ ¢ ¢ ¢ e e ¢ ¢ e 0 a s
11 C 10899 BEARING - Spindle « + + e« oo o v vovunnnnsocenns
12 C 10810 SPACER ~bearing e« ct s v ecesvonsonannsanas
13 C 10807 HOUSING - spindle « ++ s ot v eoenanoossnnsonas
14 C 10942 WASHER - bearing seal «««« o ... .

15 C 10808 SPINDLE - mower blade « - « « + « &

16 C 11655 BLADE - 14" mOWer « .. ««. ... .

17 92- 6 WASHER - 3/8" SAE std. lock - .

18 115- 206 BOLT - 3/8"x5/8"N.C, ZP/As e e v v v v v e v v .
19 115- 203 BOLT - 3/8' x 3/4" N. G.. @  edieeean R
20 92- 6 WASHER - 3/8" SAE st %&kd ................
21 C 10765 PULLEY - idler ... N e e s estrararanenes
22 C 10814 BRACKET - idler .. G ). ... A s
23 C 10817 C, \

24 16~ 624 ..?\ . e

25 92- 6 3

26 11- 614

27 195- 522

28 25- 106

29 C 116M

30 111~ 229

31 192- 20

32 129- 102

ROTARY MOWER, DOZER BLADE AND DUMP CART
38" ROTARY MOWER

2110 AND 2310 COMPACT TRACTORS

Printed in U, S. A,

June, 1966







ROTARY MOWER, DOZER BLADE AND DUMP CART rd
44" ROTARY MOWER
2110, 2310, 2510 AND 2712 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 108086 GUARD - outboard pulley =« -++seevesesooonnnncess 2
2 187- 1014 SCREW - 1/4'" x 1/2' hex head, self-tapping * * « - * seereanan 6
3 25. 1112 NUT - 3/4"—16 heX * © ¢ ¢ ¢ o oo e o s oo oeeecvecionsssoccocs 3
4 C 10904 PULLEY - Outboard Spmdle ......................... 2
5 C 11512 KEY - Woodruff #11 + + » s s cs s e v oo csasosvssacanonsas 3
6 C 10822 WASHER - mower Spmdle -------------------------- 6
7 Cc 10713 PULLEY - center spindle, 2 groove = ===+ s 1
8 C 10919 BELT - driven, 3V750 = « = -+ - e et . 1
9 C 10833 DECK - mOWer, 44" + s s ¢ s s cceretototacotosocnanan 1
10 A 70404 DECAL - "caution-spinning blade' =+« e e ecccec.n 2
11 C 10899 BEARING - spindle« » s =+ ¢t c o e see o canaccesen 6
12 C 10810 SPACER -bearing + + =+ +ssssreeesosoonsonnn ceeeea 3
13 C 10807 HOUSING - spindle » = s = s ccec e v oo cncocssn 3
14 C 10942 WASHER - bearmg Seal v e e 00 v ee ® o 2 0 8 00 a8 o e 3
15 C 10808 SPINDLE - mower blade + ¢+ - N e e 3
16 C 11654 BLADE - 15-1/2" mower =+ + ¢ R fo oo v o 3
17 92- 6 WASHER - 3/8" SAE std. lock - ------------------ 6
18 115- 206 BOLT - 3/8"x5/8"N.C, ZP/o\et)e s v s v eveerveccennnn 6
19 115- 203 BOLT - 3/8n x 3/4u N. A R ) I S S R S P R R P S P S 12
20 92- 6 WASHER - 3/8n SAE st k0 ....................... 12
21 C 10765 PULLEY —idler « « ¢ 00NN s ¢ ¢ s s 00 s s o asosonsnsosas 1
22 C 10814 BRACKET - idler . .......................... 1
23 C 10817 BUSHING, idler pulleyass =+ e oo v o ovsoenotnnennenes 1
24 16~ 624 BOLT - 3/8" x1 N, F, ZP + s v e e s et o ettt oeoconess 1
25 92- 6 { d.lock c e e s v ettt i it e s 2
26 11- 614 B - round head, square neck « + + > s+ s s+ 0. 1
27 195- 522 SAE plam ZP o ¢ o e v v e csooocssonscecces 1
28 25- 106 /8 _ C.hex e+ St e s e s e s et e e s e 1
29 C 11656 A Y 1
30 111- 229 BOLT\-’8/16" x 1/2", round head, square neck .« ... ....... 3
31 192- 20 DCKWASHER - 5/16"plated ... ..ccovevovucrenoanenns 3
32  129- 102 () 5/16"plated ... ... vttt enco oo 3
Printed in U, S. A, June, 1966







ROTARY MOWER, DOZER BLADE AND DUMP CART 9
38" - 44" ROTARY MOWER
2110 AND 2310 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 11666 BELT =~ drives « ¢ « ¢« s s s ¢ s a6 8 00 e o s s e s e e e s s e s s e s e 1
2 C 10463 PULLEY - idle@r + ¢ ¢ ¢ = s ¢ o 6 e s a s o s soosasosssaesssnss 2
3 C 10551 BUSHING = id1@I ¢ ¢ o « ¢ o s = 0 ¢ s 0 s s 0 e s o s aooeasoneansss 2
4 15- 896 BOLT - 1/2"X 68" N. C. v s v eseesesocostocsaccosnsanss 1
5 92- 8 WASHER - 1/2" SAE std, 10CK+ « « o v o s e s s s s voousoossens 5
6 25- 108 NUT =1/2"-13 N, C.hEX « c ¢ e o st ot venvsosceasossonsas 5
7 C 10949 FRAME - support . « . ... ettt et 1
8 C 10760 BELICRANK ~rear lift: « « « c ¢ ¢ c ¢ ¢ s 6 s s s s s oo s ncoosese 1
9 C 10789 ILEVER =rear liftec « « e o e ot o v s et o s avonsoeennnseesas 1
10 138- 2008 ROLLPIN - 1/4" X 1=1/8" ¢ ¢ et e v o v s onossnnasasoeenns 1
11 C 10757 PULLROD -rearmower lift « ¢« ¢« ¢ ¢ ¢ e e e e 0o v e vt v oo 1
12 195- 522 WASHER - 3/8"SAEplain ZPe -+ s v v e v e vt s s nteneecenns 1
13 C 10751 LEVER = Jift « « e+ ¢ o e s e s o aeesnsesonsnnns et s e 1
14 115- 408 BOLT - 1/2"x 1-1/4" N, C, + ¢+ ¢ et o s 00 [ 2
15 132~ 48 PIN - cotter, 178X 1" v oo eee sl{OS 0o ennn [N 6
16 C 10953 PIN - clevis 1/2" x 3/4" ««« .- N OIS I e 2
17 213- 4 CLEVIS - 3/8"-24 SAE ++ « « » Q, ........ c i et e s e 1
18 25- 156 NUT - 3/8"-24 N. F. hex « +» «7oNoac e o e e v v v R 1
19 141- 4 PIN - clevis 3/8" SAE « v - @ ......... e s e e e e en 1
20 132- 26 PIN - cotter 3/32" x 3/ Né ......... c e s e e 3
21 C 10898 PIN - safety «.¢... 0 NP s o0 e o s e s s 00 s e i
22 C 10821 PIN - clevis 1/2" « « Lo\ P e v e v ennt Ce et et e e 8
23  195- 530 WASHER - 1/2' SAG} ZP et oeeannonnnnas et 20
24 C 10804 LINK - front mowér Jift/). « « « « + « c e s e s s e c e e a e 2
25 C 10803 LINK - rear miowerN ift « ¢« ¢ ¢ o ¢ ¢ ¢ e o o 0 o st 06 s s v oooecoesss 2
26 C 11344 LINK - bottofa\ift) « + + ¢« e v e v e eenen Cr et 4
27 C 11345 LINK - t P ettt 4
28 115- 406 BOLE 1/2"N. C.v e vovnnnnnnn e st e e 9
29 C 10800 BOLTS tMEeNSIioN QXM s ¢ ¢+ ¢ ¢ e ¢t s o 0 o v s s o cos s s oot 1
30 C 10952 O‘Nb ustablerod end « « « ¢« c ¢« v s s et st e et a s e 1
31 C 10802 (G‘? B belttensionarm « ¢ v oo v vttt i i i 1
32 C 10813 > @. G-belttension - « ¢« ¢« ¢ e e et vt v it e s e e anenean 1
33 C 10818 PIN - pivot « o cv v et e e s et et 1
34 C 10897 PIN = PIVOL ¢ o o e o v v oo oo voneensonsoonnncsennens 1
36 C @PIN B T3 L= 2 2
36 2 NUT -1/2"-13 N. C. heX ¢ ¢ e 4t et e v v e eronoonneeenens 3

Printed in U. S, A,

June, 1966




(| .,,
%%@dﬂw L
® w“m@.w! ........... | Q
= ﬁ/
; ms./r@%

'3
I
omm@@ww N

e




ROTARY MOWER, DOZER BLADE AND DUMP CART 1

44" ROTARY MOWER

2712 COMPACT TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 11668 BELT - drive « o« ot v s o s oo v ot ososanosssssonssssaa 1
2 C 10463 PULLEY - 3dler « ¢ ¢ oo 0 0o oo 0 s caveeoosoasonesssoesosa 2
3 C 10551 BUSHING = idl€r « ¢ ¢ e o6 o e s s s t s s s s o sanassansonsssns 2
4 15- 896 BOLT - 1/2" X B"N. C. e vt venenonennenennaoeannens 1
5 92- 8 WASHER - 1/2"SAE std. 1ok « « « e ¢ttt st v o avancnoons 5
6 25- 108 NUT -1/2"-13 N.C.heX «tecovnvncenceocesconcanaes 5
7 C 10951 FRAME - SUDPOIt + ¢ o ¢ et e o ot v s s vnanaosssonssnooas 1
8 C 10760 BELLCRANK - rear lift ....... P 1
9 C 10789 LEVER =rear Iift « « e « e + o ¢ o s s s e s e s e s oo nnnonsosns 1
10 138- 2008 ROLLPIN = 1/4" X 1=1/8" « e ¢ e s v vttt s s snnseonnoenenss 1
11 C 10757 PULLROD -rearmower lift. .. ... I |
12 195- 522 WASHER - 3/8"SAEplain ZP ++ « vt vttt ot e v o novannans 1
13 C 10751 LEVER = lift. ... .... . st e e e e a st 1
14 115- 406 BOLT - 1/2" x 1-1/4" N, C ...................... 2
15 132- 48 PIN - cotter 1/8" X 1" ¢ e s . et e et 6
16 C 10953 PIN - clevis 1/2"x 3/4" « « . .. .. N et et e 2
17 213- 4 CLEVIS - 3/8"-24 SAE « . . . . . @ A 1
18 25- 156 NUT -3/8"-24 N, F,heX . + (77504 e e e s o v v s vonssannes 1
19  141- 4 PIN - clevis 3/8" SAE et e eets e s 1
20 132- 26 PIN - cotter 3/32" x 3 NQ ......... e e 3
21 C 10898 PIN - safety . .. .. N A e 7
22 C 10821 PIN - clevis 1/2". e s e et e . 8
23 195- 530 WASHER - 1/2" SAE PRI ZP + v v v o v v sescoronnacnnns 20
24 C 10915 LINK - front moWwer Hft. « o « ¢ o v 0 0 s a0 o0 et eessreneee 2
25 C 109186 2 2
26 C 11344 4
27 C 11347 4
28 115~ 407 2
209 C 10800 1
30 C 10952 1
31 C 10802 1
32 C 10813 1
33 C 10818 Il 1
34 C 10897 @ i 1
35 C : PIN-Safety o« oo eeervreeensoeenanonsnsoensoneas 2
36 25- 48 NUT - 1/2"-13 N. C.hex+ e« s oo s s 00 v Gt e es e 3

Printed in U. S, A, June, 1966




( __
%@@00 w
SN
O——— )
i K @/

—t
A
>N

oF. e w/ 2N
BT EA

o— |
@
~ [ @@@wﬁ
@\ _\m (o M\
od T

@

0] e e m e e e e e — e — e e e e - — —

12




ROTARY MOWER, DOZER BLADE AND DUMP CART 13
44" ROTARY MOWER

2510 COMPACT TRACTOR

REF. PART NO. DESCRIPTION : REQ'D
1 C 11669 BELT -drive® * * ¢ = = s s s ¢ 6 6 s s 6 s 0 s 08 oo v s 0060600 sessa 1
2 C 10463 PULILIEY -idler * * = » ¢ o ¢ o o s 6 s s s 6t 0o o 0006000060600 0as0 2
3 c 10551 BUSHING - idler ................................. 2
4 15- 896 BOLT - 1/2" x 6" N, C,ocsv s s 0000t 0ttt oo soecssesaes 1
5  92- 8 WASHER - 1/2"SAE std. lock ****rreererroronveeeenn 5
6 25- 108 NUT - 1/211_13 N.C.hex * ¢ ¢ s sttt ettt oeocrsonas 5
7 C 10950 FRAME - Support ................................ 1
8 C 10760 BELLCRANK - rear lift --------------------------- 1
9 C 10789 LEVER -rear lift* ¢ = ¢« ¢ = ¢ o s o o 0 0o ¢ o 6 s e o o s 0t s 0 000000 1
10 138- 2008 ROLLPIN - 1/4vv X 1-1/8” .......................... 1
11 C 10757 PULL ROD - rear mower Lift « = - - v v e v ev v, 1
12 195- 522 WASHER - 3/8" SAEplain ZP + -+t vt cteneenn.. 1
13 C 10751 LEVER - Jift * ¢ * » ¢+ ¢ o ¢ ¢ 0 s o 6 o 6o 6 ¢ o o o s ¢ 6 6606600600000 1
14 115- 406 BOLT - 1/2u X 1_1/4n N, Coe vt vt 000000 oococecssecses 2
15 132- 48 PIN - cotter 1/8" X 1'"e oo oeeenn AN R I R I T R 6
16 C 10953 PIN - clevis 1/2' x 3/4" .

17 213- 4 CLEVIS - 3/8"-24 SAE -« -+ -

18 25- 156 NUT - 3/8"-24 N, F. hex .

19  141- 4 PIN - clevis 3/8'" SAE -

20 132- 28 PIN - cotter 3/32"x 3

21 C 10898 PIN - safety -

22 C 10821 PIN - clevis 1/2" - -

23 195- 530 WASHER - 1/2" SAE pls

24 C 10848 Qe LT s ¢ o 0 6 0 s s 0 0 0 0 s b e e e et s e e e

25 C 10849 4‘:\ IR R R R T
26 C 11344 SIIVHEL) ¢ ¢ ¢ ¢ v e vt e i i e e s e e e,
27 C 113486 )}. .................................
28  115- 407

29 C 10800

30 C 10952

31 C 10802 N -

32 C 10813 \I - JON * ¢ ¢ ¢ v o v s 8 0ttt st ettt e e e
33 C 10818 3TN JVOL * * @ c ¢ o o e o ot bt b oo sttt e et
34 C 10897 . JVOL * * * ¢ v o vt et et et et s e e e e e e
35 C PIN- safety * ¢ vt s i i e i s et
36 25-

10
2%? NUT - 1/2n 13 N, C.hex+ v eseeeoene R R 3

Printed in U, S, A, June, 1966







ROTARY MOWER, DOZER BLADE AND DUMP CART 15

44" DOZER BLADE

~— 2110 AND 2310 COMPACT TRACTORS
REF, PART NO. DESCRIPTION REQ'D
1 C 10850 FRAME =~ dOZEI * » « ¢+ + v ¢ s e s s s aoesnosonessonsonsasss 1
2 C 10820 PIN - clevis - 5/8" ............................... 2
3 C 10898 PIN-safety - ocvvvecvececosnncnanencnoeneennaesss 4
4 C 10879 LINK =dozer Jift » ¢ « + o ¢ o o o ¢ e s ¢ o s 0 ¢ 00 ¢ 60 a s 00o0esaes0 2
5 C 10821 PIN - clevis = 1/2" s ¢t o s o st ot oot s svnnnsasonsosesas 4
6 132- 48 PIN - cotter - 1/8” X 1" oo L T T 4
7 C 10967 BOLT -3/8"x3"hexhead +:¢cvo s oot nseernnensennenss 1
8 C 10966 SPRING - extension + :+ « s ¢ o ¢ v 0t v e vt e oo oo osssssnnssss 1
9 C 10965 PLUG - spring adjustment « « - ¢« « c v v v v v o IR I ceeas 1
10 C 10921 SPRING = COMPression « + « s ¢ e o oo vt v vt st oesososoeees 1

. 11 C 10896 WASHER = CUP « » + oo s s e eeseoonoosasoncsassnsesns 1
12 129- 103 NUT =3/8"-16 N, C. v ¢ttt vt evnsvtoonessnsnscncncsss 1
13 C 10873 WELDMENT - Dblade pivot « e « ¢ o o e o s e vt e ot nneanonensas 1
14 15- 856 BOLT - 1/2" X 8-1/2"N, C. ¢+ ces et evoncsnnnssososness 1
15 92- 8 WASHER - 1/2" SAE std. lock -+ +d(\¢ v e v et evenineneans 1
16 25~ 108 NUT - 1/2"-13 N. C. o v oo o0 v cNN Ve s s s c et s s e e 5
17 141~ 6 PIN - clevis - 1/2"« « ¢ ¢« e 0 v s @ ................... 2
18 C 10870 BLADE - 44" AOZere » ¢ « ¢ ¢« /700 ok ¢ s 6 ¢ e e s 0 st s s o v oseaee 1
19 C 11049 BOLT - 3/8" x 10" N, ZP@ ------------------- TS |
20 C 10968 SHOE - dozer =« « « » « N\ » R R R 2
21 C 10871 BLADE -44" SCIraper « o>\ « ¢ o st o o o o st s s nssssonossas 1
22  11- 5186 BOLT - 5/16" x 1" P 9
23  92- 5 WASHER - 5/16" JOCK o v oo o o oo e nnoononenens 9
24 25- 105 NUT = 5/16"=18HEX Il ¢ ¢+ o s voverononocasonnanennns 9

. 25 C 10888 PIN - locking( o) X\ ¢ ¢+ ¢ ¢ s s » & L T e 1
r~ 26 111- 342 BOLT - 3@ - round head, square neck - ... - creesee 1

N
N
S

¢
@

Printed in U, S. A, June, 1966







()

ROTARY MOWER, DOZER BLADE AND DUMP CART 17
50" DOZER BLADE
2510 AND 2712 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 10850 FRAME ~ dOZer e o ¢ ¢+ ¢ ¢ 6 ¢ ¢ 0o s 00 0 s o esecocessosccasss 1
2 10820 PIN - clevis = 5/8" ¢ v ot ottt i consnenoeononcsonsas 2
3 10898 PIN-safety -+« oo v v oottt iornnnencecneensanans 4
4 10879 LINK -dozer Lift =« « ¢ ¢ c v c v o 0 0 o 6 ot e o oo o s s e s coseass 2
5 10821 PIN -clevis = 1/2" vttt it i it ittt s st enoneenesssss 4
6 48 PIN-cotter - 1/8" X 1" « ot ettt ot nnensoeenescesenas 4
7 10967 BOLT -3/8"x3"hexhead «« e« ceteeeeeceonennanoens 1
8 10966 SPRING -~ €XtensSion o« + « o ¢ ¢ o ¢ o s s o o s s s s s s s s o s osoness 1
9 10965 PLUG - spring adjustment . ... ..ottt tentensn 1
10 10921 SPRING ~ COMPression « « « s s s e s 6 0 oo s s vooeesosnaeans 1
11 10896 WASHER =~ CUD + ¢+ v o e osstassosasesnanocoononssss 1
12 103 NUT =3/8"=18 N, C. s ot ot otenvencsosoasssonssnssans 1
13 10873 WELDMENT ~blade pivot « ¢« ¢ s ¢ e e e s e s s o e s ot oo v s aaes 1
14 856 BOLT - 1/2"X3=1/2"N. C., + ¢ v vtovoenoseaosssonencnsaes 1
15 8 WASHER - 1/2" SAE std, lock + + + s b o e o0 0o v s se e e 1
16 108 NUT - 1/2"< 183 N. C. v oo v en s NN ¢ ettt 5
17 6 PIN - clevis - 1/2" .......................... 2
18 10881 BLADE =50"dOZer + ¢+ s v ¢ e D¢ d)e ¢ s o s e s e oo 00 es 00 1
19 11049 BOLT - 3/8" x 10" N, C.ZP @ ----- R LI R 1
20 10968 SHOE - dozer « s+« » « \0 Y et a s ettt s e s e p)
21 10878 BLADE - 50" SCraper s»=3\ ) s « ¢ s s e s 00t et et cacs oo 1
22 516 BOLT - 5/18"x 1" ro d creseeenas c et e e e 10
23 5 WASHER -~ 5/16" J10CK ¢+ o caeeonnn I ()
24 105
25 10888
26 342

Printed in U, S. A,

June, 1966







ROTARY MOWER, DOZER BLADE AND DUMP CART

DUMP CART

2110, 2310, 2510 AND 2712 COMPACT TRACTORS

REF. PART NO.

1 186-
2 C
3 C
4 C
5 132-
6 A
7 A
8 A
9 219-
10 C
11 12-
12 92-
13 26-
14 C
15 12~
16 92-
17  25-
18 C
19 C
20 C
21  15-
22 25-
23 C
24 95-
25  25-
26  25-

9
<

218
11436
11437
10660

93
70063
70479
70398

1
10664
512

5

105
10666

612

6

106
10665
10661
10662

656

146
10663

5

105

145

%)

Printed in U, S. A.

DESCRIPTION
SCREW - 5/8' No. 5 - round head
ANGLE - stiffener
TAIL GATE - wood
BODY - trailer assembly

PIN - cotter - 3/16" x 1-1/4"

WHEEL - assembly
RIM - wheel - 4x 8
BUSHING - wheel - flanged - 3/4"
GREASE FITTING - zerk
BRACKET - axle
BOLT - 5/16" x 3/4' round head, square neck

WASHER - 5/18' SAE std. lock

NUT - 5/16" N. C. hex
TONGUE - rear assembly with axie
BOLT - 3/8' x 3/4" - round head,

WASHER - 3/8" SAE std. lock - » <@
NUT - 3/8"N. C.hex ++ =+
TONGUE - front assembly

LEVER - release

WASHER - 5/16
NUT - 5/16" N

NUT - 5/1

N
N
S

-------------------------------

---------------------

---------------------------

-----------------------------

-------------------

ooooooooooooooooooooooo

--------------------------

---------------------------

19

June, 1966




20
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70063 19 6 C 10817 5 23 C 10952 11 30
A 70398 19 8 C 10817 7 23 C 10952 13 30
A 70404 5 10 C 10818 9 33 C 10953 9 16
A 70404 7 10 C 10818 11 33 C 10953 11 16
A 70479 19 7 C 10818 13 33 C 10953 13 16
C 10463 9 2 C 10820 15 2 C 10965 15 9
C 10463 11 2 C 10820 17 2 C 10965 17 9
C 10463 13 2 Cc 10821 9 22 C 10966 15 8
C 10551 9 3 C 10821 11 22 C 10966 17 8
C 10551 1 3 C 10821 13 22 C 10967 15 7
C 10551 13 3 C 10821 15 5 C 10967 17 7
C 10660 19 4 C 10821 17 5 C 10968 15 20
C 10661 19 19 C 10822 5 6 C 10968 17 20
C 10662 19 20 C 10822 7 6 C 11049 15 19
C 10663 19 23 C 10833 7 9 C 11049 17 19
C 10665 19 18 C 10848 13 24
C 10664 19 10 C 10849 13 25 C 11344 9 26
C 10666 19 14 C 10850 15 1 C 11344 1 26
c 10713 5 7 C 10850 17 1 c 113 13 26
C 10751 9 13 C 10870 15 18 c 1 9 217
C 10751 11 13 C 10871 15 21 C 13 27
C 10751 13 13 C 10873 15 13 1 11 27
C 10757 9 1 C 10873 17 13 11436 19 2
C 10757 11 11 C 10878 17 21 1437 19 3
C 10757 13 11 C 10879 11512 5 5
C 10760 9 8 C 10879 11512 7 5
C 10760 11 8 C 10881 C 11654 7 16
C 10760 13 8 C 10883 C 11656 7 29
C 10765 5 21 C 10883 C 11666 9 1
C 10765 7 21 C 10883 C 11668 11 1

C 10888 25 C 11669 13 1
C 10769 5 8 | C 10888 > 95 | C 11671 5 29
C 10788 5 9 \
C 10789 9 9 C 10896 \ 15 11
C 10789 11 9 C 10896 17 11
C 10789 13 9 C sir 9 34
C 10800 9 29 C 11 34
C 10800 11 29 C 13 34
C 10800 13 29 g 21
C 10802 9 31 11 21
C 10802 11 31 13 21
C 10802 13 3 15 3
C 10803 9 2 Q C 10898 1 3
C 10804 9 24 C 10899 5 11
C 10806 5 1 C 10899 7 11
C 10806 7 1 C 10904 5 4
C 10807 5 13 C 10904 7 4
C 10807 7 13 C 10915 11 24
C 10808 5 15 C 10916 11 25
C 10808 7 15
C 10810 5 12 Cc 10921 15 10
C 10810 7 12 C 10921 17 10

C 10942 5 14
C 10813 9 32 C 10942 7 14
Cc 10813 11 32 C 10949 9 7
C 10813 13 32 C 10950 13 7
C 10814 5 22 C 10951 11 7
C 10814 7 22 C 10952 9 30




(

NUMERICAL INDEX

21

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
HARDWARE CODE NUMBERS 111- 342 15 26
111- 342 17 26
11- 516 15 22 115- 203 5 19
11- 516 17 22 115- 203 7 19
11- 614 5 26 115- 206 5 18
11- 614 ] 26 115- 206 7 18
12- 512 19 11 115- 406 9 14
12- 612 19 15 115- 406 11 14
15- 656 19 21 115- 406 13 14
15- 856 15 14 115- 408 9 28
15- 856 17 14 115- 407 11 28
15- 896 9 4 115- 407 13 28
15- 896 11 4 129- 102 5 32
15- 896 13 4 129- 102 7 32
16- 624 5 24 129- 103 15 12
16- 624 7 24 129- 103 17 12
25- 105 15 24 132- 26 9 20
25- 105 17 24 132- 26 11 20
25- 105 19 13 132- 28 13 20 {
25- 105 19 25 132- 48 9 1
25- 106 5 28 132- 48 11 1@§
25- 106 n 28 132- 48 13
25- 106 19 17 132- 48 6
25- 108 9 6 132- 48 N
25- 108 11 6 132- 93 5
25- 108 13 6 138- 2008 1C
25- 108 15 16 138- 2008 10
25- 108 17 16 138- 2008 13 10
25- 145 19 26 141- 9 19
25- 146 19 22 141- 11 19
25- 148 9 36 141- 13 19
25- 148 11 36 141 15 17
25- 148 13 36 17 17
25- 156 9 18 18 19 1
25- 156 11 18 N 1014 5 2
25- 156 13 18 Z 1014 7 2
25- 1112 5 3 @31 2- 20 5 31
25- 1112 7 @ 192- 20 7 31
92- 5 15 195- 522 5 27
92- 5 17 195- 522 7 27
92- 5 19 195- 522 9 12
92- 6 7 195~ 522 11 12
92- 6 20 195- 522 13 12
92- 6 @7 25 195- 530 9 23
92. 6 17 195- 530 11 23
92- 8 7 20 195- 530 13 23
92- 6 7 25 213- 4 9 17
92- ] 19 16 213- 4 11 17
92- 8 9 5 213- 4 13 17
92- 8 11 5 219- 1 19 9
92- 8 13 5
92- 8 15 15
92- 8 17 15
95. 5 19 24
111- 229 5 30
111- 229 7 30




Be Safe...

Insist on
GENUINE

PARTS!




